
City of Morro Bay and  
Cayucos Sanitary District 
 
OFFSHORE MONITORING 
AND REPORTING PROGRAM 
 
2018 ANNUAL REPORT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
Marine Research Specialists 
4744 Telephone Rd Ste 3 PMB 315 
Ventura, California 93003 

 

 



Report to the 
 

City of Morro Bay and 
Cayucos Sanitary District 

 
955 Shasta Avenue 

Morro Bay, California  93442 
(805) 772-6272 

 
 
 

OFFSHORE MONITORING 
AND REPORTING PROGRAM 

 
 

2018 ANNUAL REPORT 
 
 
 
 

Prepared by 
Douglas A. Coats 

 
 
 

 
 
 
 
 

Submitted by 
Marine Research Specialists 

 
4744 Telephone Rd., Suite 3 PMB 315 

Ventura, California 93003 
 

Telephone: (805) 644-1180 
E-mail: Marine@Rain.org 
[...]
Luis Obispo Wastewater Treatment Plant. The Supervisor attended the California Water Environment 
Association annual seminar in Sacramento. The City’s Utilities Division Manager attended The Water 
Environment Federation Water Leadership Institute and annual seminars in Chicago and New Orleans. 
The City of Morro Bay Fire Department held a rescue-training event at the WWTP with multiple agencies 
from around the county. 

Throughout 2018, WWTP personnel conducted plant tours for the public, students from local schools, 
members of various local agencies, staff from other treatment plants, and members of the Water 
Reclamation Facility Citizen Advisory Committee. During several plant tours, concerned citizens and 
Morro Bay City Councilpersons learned about treatment-plant processes and the City’s plans for the new 
Water Reclamation Facility. Another tour group consisted of fourteen environmental-science students and 
two chaperones from Bakersfield High School. A local college student also toured the facility and as part 
of an environmental studies course report, which compared actual WWTP specifications with calculated 
treatment-performance metrics. As part of the Plant’s annual permit requirements, APCD3 employees 
conducted a regulatory-based tour and inspection. 

Plant operations during 2018 included ongoing maintenance of an overall health and safety plan. The 
WWTP passed an annual inspection by SLO EHS4 in conjunction with the WWTP Hazardous Waste 
Business Plan on file with that county agency. The WWTP’s chemical response plan was reviewed with 
SLO EHS representative during a tour of the WWTP. 

In addition to performing the periodic effluent analyses required by the NPDES Permit during 2018, the 
laboratories involved in the analyses of the MBCSD WWTP samples participated in laboratory 
performance evaluations intended to assess the accuracy of effluent measurements and ensure the overall 
quality of the monitoring reports. In particular, the adequacy of each laboratory’s analytical chemistry 
capabilities was demonstrated during 2018 when acceptable results were achieved in a Water Pollution 
                                                      
1 Operator-in-training 
2 Occupational Safety and Health Administration 
3 San Luis Obispo County Air Pollution Control District 
4 San Luis Obispo County Environmental Health Services 

  
Table 3.1 Morro Bay/Cayucos 
WWTP Personnel During 2018 

 
Name 

Grade and  
Certification 

No. 
Joe Mueller V‐8495 
John Gunderlock V‐10500 
Dave Zevely IV‐34838 
Richard Fernandez III‐41341 
Steven Aschenbrener II‐7548 
Dane Lundy II‐36547 
Landon Mortimer II‐42800 
Kyle Quaglino II‐43869 
Robert Victor I‐OIT1 
Chad Rocha I‐OIT 
Alex Tapia I-OIT 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-3 
 
 

 
Marine Research Specialists 2018 Annual Report 

Proficiency Testing Study, which is an annual requirement of laboratories certified by the State of 
California Environmental Lab Accreditation Program (ELAP) and is sponsored by the State Water 
Resources Control Board and the USEPA. Successful completion of the federally mandated Discharge 
Monitoring Report Quality Assurance Study 38 (DMR-QA1 38) satisfied this state regulatory 
requirement.  

The MBCSD WWTP laboratory analyzed wastewater parameters reported on a daily basis, including 
residual chlorine, turbidity, and pH. Abalone Coast Analytical performed suspended solids, BOD, and 
total coliform analyses on samples collected at least weekly. Aquatic Testing Laboratories evaluated the 
toxicity of effluent to marine organisms with semiannual bioassays. BC Laboratories, Weck Laboratories, 
Vista Analytical Services, and Monterey Bay Analytical Services determined the concentrations of a wide 
range of chemical compounds within effluent on a semiannual basis. BC Laboratories also performed the 
annual chemical analysis of biosolid and benthic-sediment samples, as described in Chapter 7.0 of this 
report, and in the 2018 Benthic Monitoring Report (MRS2 2019). 

To assist WWTP personnel in the operations and maintenance (O&M) of major plant components, an 
O&M Manual (dated November 1987) was completed following the plant upgrade in 1986. The WWTP’s 
O&M Manual has since been reviewed and updated on a regular basis. It is currently complete and valid 
for the operation and maintenance of the existing facility. The Manual was last reviewed and updated on 6 
December 2018. For example, a Standard Operating Procedure (SOP) that specifies morning open-up 
activities was created to assist operators in performing daily inspections. It included standard operating 
ranges for all process controls to facilitate rapid evaluation of current conditions. Additionally, laboratory 
personnel prepared five SOPs covering instrument inspection and data transfer. Lastly, fifteen Activity 
Hazard Analyses (AHAs) and related SOPs were completed in 2018 by plant personnel. These AHAs 
investigated potential facility hazards and informed the development of associated SOPs.  

Updates also included revisions or additions to SOPs as new major equipment was placed online or when 
procedures for existing equipment were changed or improved. For example, the SOPs include procedures 
to archive project records for tasks completed on individual plant components, thereby expediting future 
reviews of prior actions taken. Additionally, contingency plans are embedded within the O&M Manual 
that address response to chemical spills, high flow and flood response, fire prevention and suppression, 
emergency evacuation, and comprehensive hazard communication procedures. Safety updates address 
procedures for heat illness identification and prevention, equipment lockout-tagout, confined space entry, 
and emergency notifications. 

As part of routine maintenance procedures, divers inspect the ocean outfall’s exterior and the diffuser 
structure for signs of damage annually. The outfall was inspected on November 8th, and the written 
inspection report is included herein as Appendix B. The outfall and diffuser system was found to be in 
good condition, with no broken or plugged diffuser ports. The divers provided photodocumentation of the 
outfall’s condition in the form of digital video recorded throughout their inspection. 

Figure 3.2 on the following page displays a photograph of a diffuser port taken during a previous outfall 
inspection. It shows a dense cover of marine epifaunal organisms thriving on the outer surface of a 
diffuser port. A large colony of club-tipped anemones (Corynactis californica), bright pinkish-red in 
color, covers the top surface of the port. The continued presence of these filter-feeding organisms attests 
to the benign nature of the effluent discharge, and to the outfall’s value as an artificial reef. Quantitative 
                                                      
1  Discharge Monitoring Report Quality Assurance (DMR-QA) Study 
2  Marine Research Specialists 



Background City of Morro Bay/Cayucos Sanitary District 
3-4 Offshore Monitoring and Reporting Program 
 
 

 
2018 Annual Report Marine Research Specialists 

biological surveys conducted within the region found that these anemones are only occasionally observed 
on high-relief rock surfaces within Estero Bay, and then only in deeper water (>85 m) (Morro Group 
1999). Ostensibly, their susceptibility to elevated suspended-sediment loads explains their rarity on 
nearshore, lower-relief rocky substrates.  

3.2 PLANT HISTORY 
The original WWTP, built in 1954, had a nominal capacity of 0.7 MGD and a 1-MGD maximum 
throughput. The original plant included a headworks structure, primary and secondary clarifiers, a 
biofilter, a single-stage digester, chlorination facilities, biosolids drying beds, and a short ocean outfall. 

In 1964, the plant upgraded to a nominal capacity of 1 MGD and a 1.3-MGD maximum throughput to 
meet the demands of the growing coastal community. This upgrade added a pump station, a splitter box, a 
primary clarifier, a secondary clarifier, a biofilter, chlorination facilities, biosolids beds, and another 
primary digester, which allowed conversion of the existing digester to process secondary sludge. The 
existing office building and laboratory were also constructed during this upgrade. 

During the 1970s, the City of Morro Bay developed a plan for additional upgrades to the WWTP facilities 
intended to augment the plant’s capacity further. In 1980, the City began designing these planned 
improvements, including the construction of a new outfall to protect the marine environment, and an 
upgrade of processing equipment to provide full secondary treatment. 

Following a yearlong study of oceanographic conditions within Estero Bay, design of the new outfall was 
completed in April 1981. The new outfall and diffuser system extended the discharge from the surfzone to 
a point much farther offshore. This deeper discharge significantly increased the effluent mixing rate 
within the open-ocean environment. The new outfall was completed and placed in service in June 1982. 

 

 
Figure 3.2 Photograph of a Diffuser Port Discharging Effluent 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-5 
 
 

 
Marine Research Specialists 2018 Annual Report 

The design of the facility improvements, completed in September 1981, called for a final effluent 
suspended-solids concentration of 30 mg/L and an equivalent limit on BOD. However, monetary aid from 
state or federal agencies to finance the construction of a full-secondary-treatment facility was not 
available. Since discharge through the new outfall was not causing any apparent adverse environmental 
impacts, and the projected future throughput was low, the State determined that additional financial aid 
for upgrading the MBCSD WWTP to full secondary was not warranted. Instead, the City modified the 
design to provide secondary treatment to a majority (1 MGD) of the projected flow to ensure full 
compliance with the state water-quality standards set forth in the California Ocean Plan (COP) (SWRCB1 
1990). 

State officials concurred with this partial-secondary level of treatment, provided that the USEPA approve 
a 301(h)-modified NPDES discharge permit that adjusted secondary-treatment requirements on 
suspended-solid and BOD emissions. In a March 1983 letter, RWQCB personnel formally determined 
that the proposed discharge would comply with state water-quality standards pursuant to Subsection 
301(h) of Title 40 of the Code of Federal Regulations.2 

Upgrades to the treatment plant, completed between 1983 and 1985, increased the plant’s capacity to a 
2.06-MGD average dry-weather flow and a peak flow of 6.6 MGD. The plant now includes primary 
treatment of all influent by screening, grit removal, and primary sedimentation. Additionally, depending 
on the hydraulic conditions within the plant, up to 1 MGD of the flow can be diverted through a 
secondary-treatment process consisting of trickling filters, clarifiers, and a solids-contact chamber. The 
secondary-treatment process utilizes two trickling filters, an aerated solids-contact channel, and a 
secondary sedimentation tank. The original 1954 sedimentation tank was converted into a chlorination 
system where the primary- and secondary-treated effluents are mixed and disinfected prior to 
dechlorination and discharge through the ocean outfall. 

In March 1985, an NPDES permit, based on the previously approved Section-301(h) modification, 
codified water-quality standards for the MBCSD WWTP. The permit required treated effluent to achieve 
a suspended-solids content of no more than 70 mg/L (75% removal) and a maximum BOD of 120 mg/L 
(30% removal). The permit also required an extensive monitoring program to assure maintenance of 
environmental quality. The permit was valid for five years and expired in March 1990. After an 
evaluation process, the permit was reissued in December 1992. During this evaluation period, 
improvements to the treatment facilities included the installation of a sludge-removal system within the 
Chlorine Contact Tank.  

The MBCSD again applied for renewal of the permit in May 1997, supporting its application with an 
extensive technical review of more than 10 years of monitoring data (MRS 1997). An administrative 
extension until December 1998 allowed regulatory agencies additional time to review and issue the new 
permit (RWQCB 1998). In July 1998, RWQCB staff determined that the discharge described in the 
MBCSD application “would comply with applicable state laws, including water quality standards, and 
would not result in additional treatment, pollution control, or other requirements on any other point or 
nonpoint source.” This permit was finalized and issued by USEPA on 26 January 1999, with an effective 
date of 1 March 1999. 

                                                      
1  State Water Resources Control Board of the California Environmental Protection Agency 
2 Section 125.60(b)(2) [40 CFR 125.60(b)(2)] (USGPO 1982a) and 40 CFR 125.63(b) of the 301(h) regulations dated November 

1982 (USGPO 1982b) 



Background City of Morro Bay/Cayucos Sanitary District 
3-6 Offshore Monitoring and Reporting Program 
 
 

 
2018 Annual Report Marine Research Specialists 

Based on discussions between RWQCB, USEPA, and MBCSD personnel and their consultants, the 
following revisions were also implemented in the 1999 permit: 

• A 12.7% reduction in the allowed mass emission of suspended solids, BOD, and O&G; 
• More extensive reporting requirements for biosolids; 
• Elimination of shellfish monitoring; 
• A revised benthic sampling program, increasing the number of stations close to the diffuser 

structure and eliminating seasonal sampling; 
• A revised receiving-water sampling program, doubling the number of vertical profiles close 

to the diffuser structure and eliminating bottle casts; and 
• Specification of mass emission goals for toxic chemicals. 

Based on the historical absence of perceptible impacts from the discharge, and the projected continuation 
of consistently high effluent quality, the MBCSD again applied for a renewal of the Section-301(h)-
modified discharge permit in July 2003 (MBCSD 2003). As with the previous permits, the application 
requested continued discharge under the 301(h) provision that allows minor modifications to the BOD 
and suspended-solids requirements. In February 2004, the RWQCB (2004) administratively extended the 
existing permit to allow time for further review. In September 2005, the USEPA Region IX (2005) issued 
a tentative decision concurring with issuance of a permit to the MBCSD in accordance with Section 
301(h) of the Clean Water Act. In April 2006, the USEPA and RWQCB personnel issued a joint notice 
for a proposed action to reissue the 301(h) modified NPDES discharge permit to the MBCSD. However, 
in May 2006, the RWQCB and the USEPA conducted a joint public hearing addressing the reissuance of 
the MBCSD permit wherein the RWQCB voted to continue the hearing pursuant to the issuance of a 
biological evaluation by the USEPA (2007). 

In 2008, the USEPA issued an Endangered Species Act (ESA) biological evaluation of continued 
discharge under a 301(h)-modified discharge permit wherein they determined: 

…that the continued wastewater discharge from the Morro Bay/Cayucos facility is not 
likely to adversely affect the brown pelican or southern sea otter, both of which occur in 
the vicinity of the subject discharge. EPA finds that any potential direct or indirect effects 
of the continued wastewater discharge would be insignificant to the brown pelican and 
southern sea otter. 

Pursuant to Section 7 of the ESA, the proposed action of the USEPA required consultation with the U.S. 
Fish and Wildlife Service (USFWS) and National Marine Fisheries Service (NMFS), which protect 
federally listed endangered species and designate critical habitat that may be affected by the proposed 
[...]
involving proximity to water but not normally involving body contact with water, where 
ingestion of water is reasonably possible. Specific uses include, but are not limited to, 
picnicking, sunbathing, hiking, beachcombing, camping, boating, tide pool and marine life 
studies, hunting, sightseeing, and aesthetic enjoyment in conjunction with the above 
activities. 

• Industrial Service Supply (IND) water uses include industrial activities that do not 
depend primarily on water quality, such as, mining, cooling water supply, hydraulic 
conveyance, gravel washing, fire protection, and oil well repressurization. 

• Navigation (NAV) water uses include those for shipping, travel, or other transportation by 
private, military, or commercial vessels. The RWQCB interprets NAV as being present 
within any natural body of water that that has sufficient capacity to float watercraft for the 
purposes of commerce, trade, transportation, and pleasure. 

• Marine Habitat (MAR) water uses support marine ecosystems including, but not limited 
to, preservation or enhancement of marine habitats, fish, shellfish, and vegetation, such as 
kelp, or wildlife, such as marine mammals and shorebirds. 

• Shellfish Harvesting (SHELL) water uses support habitats suitable for the collection of 
filter-feeding shellfish such as clams, oysters, and mussels, for human consumption, 
commercial, or sport purposes. Specific uses include waters that have in the past, or may in 
the future, contain significant shellfisheries. 

• Ocean Commercial and Sport Fishing (COMM) water uses encompass commercial or 
recreational collection of fish, shellfish, or other organisms, including uses involving 
organisms intended for human consumption or bait purposes. 



Background City of Morro Bay/Cayucos Sanitary District 
3-10 Offshore Monitoring and Reporting Program 
 
 

 
2018 Annual Report Marine Research Specialists 

• Preservation of Rare, Threatened, or Endangered Species (RARE) water uses support 
habitats necessary, at least in part, for the survival and successful maintenance of plant or 
animal species established under state or federal law as rare, threatened, or endangered. 

• Wildlife Habitat (WILD) water uses support terrestrial ecosystems including, but not 
limited to, preservation and enhancement of terrestrial habitats, vegetation, wildlife (e.g., 
mammals, birds, reptiles, amphibians, invertebrates), or wildlife water and food sources. 

Section 301(b) of the Clean Water Act requires publicly owned treatment works to meet effluent 
limitations based on secondary treatment, which is defined in terms of limits on three effluent parameters 
(40 CFR 133; USGPO 1997a). These limitations are: 

• Total suspended solids (TSS) concentrations not exceeding 30 mg/L as a 30-day average 
and removal rates not less than 85%; 

• BOD concentrations not exceeding 30 mg/L as a 30-day average and removal rates not less 
than 85%; and 

• Hydrogen-ion concentration (pH) between 6.0 and 9.0. 

These limits were based on the treatment capabilities of the best technology available at the time, rather 
than an evaluation of the treatment necessary to reduce potential environmental impacts to an acceptable 
level within receiving waters. Recognizing that this level of treatment may not be necessary within ocean 
waters, Section 301(h) was added to the Act to allow an NPDES discharge permit to modify some or all 
of these full secondary-treatment requirements, if certain conditions are met. The MBCSD WWTP is a 
combined primary and secondary-treatment facility that operated under a Section 301(h)-modified 
NPDES permit (number CA0047881) from March 1985 to March 2018. The modifications only applied 
to the TSS and BOD requirements, so all other NPDES limitations remained in force without exception, 
including those for wastewater pH and toxic compounds. The modification was issued only after the 
MBCSD satisfied the following additional requirements: 

• Demonstrate the existence of a water-quality standard specific to the pollutant for which 
the modification is requested (40 CFR 125.61; USGPO 1997a). The COP specifies limits 
on TSS and dissolved-oxygen (DO) depression, thereby establishing the relevant standards 
(SWRCB 2005). In January 2009, the California Coastal Commission determined that the 
last 301(h)-modified discharge permit issued to the MBCSD complied with the State 
Coastal Zone Program that incorporates COP standards. 

• Demonstrate that the discharge does not adversely impact public water supplies or interfere 
with the protection and propagation of balanced, indigenous biological populations (40 
CFR 125.62). Both the USFWS and the NMFS determined that the discharge would not 
adversely impact threatened or endangered species, or critical habitats, pursuant to the 
ESA. 

• Conduct a monitoring and reporting program capable of evaluating the effects of the 
discharge (40 CFR 125.63). The comprehensive monitoring program described in this and 
prior annual reports satisfies this requirement. 

• Demonstrate that the discharge will not result in any additional treatment requirements on 
any other point or nonpoint source (40 CFR 125.64). The highly localized footprint of the 
MBCSD discharge does not overlap that of other discharges. 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-11 
 
 

 
Marine Research Specialists 2018 Annual Report 

• Determine whether the WWTP is subject to pretreatment requirements. Since there are no 
known sources of toxic pollutants or pesticides within the collection area, the WWTP is 
exempt from general pretreatment requirements in lieu of a pollution prevention program. 
In addition, because the discharge is considered small, it is exempt from the urban 
pretreatment requirement (40 CFR 125.65). 

• Demonstrate whether the pollution-prevention program meets the requirement for a 
nonindustrial source control program (40 CFR 125.66). The MBCSD pollution prevention 
program implements public education and source reduction programs to limit the 
introduction of toxic pollutants or pesticides into the treatment plant. 

• Demonstrate that there will be no new, substantially increased discharges of BOD and TSS 
beyond those specified in the permit (40 CFR 125.67). The historically high performance 
of the plant process, the limited projected growth in population and industry within the 
service area, and the analyses provided in this and prior annual reports demonstrate this. 

• Ensure that the WWTP exceeds the minimum requirements for primary treatment (40 CFR 
125.60). The WWTP performs “treatment by screening, sedimentation, and skimming 
adequate to remove at least 30 percent of the biochemical oxygen demanding material and 
of the suspended solids in the treatment works influent, and disinfection, where 
appropriate” (40 CFR 125.58(r); USGPO 1997a). 

The MBCSD WWTP is categorized as a Class III wastewater treatment facility by the Office of Operator 
Certification within the California State Water Resources Control Board. The Board reclassified the 
facility in 2001 from a Class IV facility based on the advanced treatment process and the plant’s low flow 
volume. A typical Class IV facility treats more 
than 20 MGD in the primary process, while the 
MBCSD plant processes a total flow of less than 2 
MGD and carries out partial-secondary treatment 
on a large portion of that flow.  

During 2015, the California Department of Public 
Health developed a Management Plan for 
Commercial Shell Fishing within Morro Bay. The 
Plan provides reporting guidelines in the event of 
a sewage spill to the Bay or adjacent ocean. 
WWTP personnel provided comments on the Plan, 
and signed a Statement of Agreement concerning 
its implementation. 

3.4 TREATMENT PROCESS AND OUTFALL 
SYSTEM 
The WWTP operating characteristics are listed in 
Appendix A. All wastewater is treated through a 
primary treatment process, which includes 
screening, grit removal, and primary sedimenta-
tion, as shown in Figure 3.3. Typically, a portion 
of the flow is diverted for an additional secondary-
treatment process using biofilters, a solids-contact 
chamber, and a secondary clarifier. The secondary 

 
Figure 3.3 Schematic of the Wastewater Treatment 

Process 



Background City of Morro Bay/Cayucos Sanitary District 
3-12 Offshore Monitoring and Reporting Program 
 
 

 
2018 Annual Report Marine Research Specialists 

process consists of parallel single-stage, 
high-rate, trickling filters whose 
combined outflow goes to a solids-
contact channel and then to a secondary 
sedimentation tank. When flows exceed 
1 MGD, secondary-treated effluent can 
be subsequently blended with primary-
treated effluent, before the entire blend 
is chlorinated for disinfection and then 
dechlorinated. The disinfected and 
dechlorinated effluent is discharged into 
Estero Bay through a 4,400-ft (1,341-m) 
outfall terminating in a multi-port 
diffuser system. Waste biosolids are 
anaerobically digested, dried, 
composted and used as soil conditioner 
and fertilizer. A schematic of the 
biosolids process is shown in Figure 7.1 
on Page 7-1. 

The location of the Morro Bay-Cayucos 
WWTP and outfall within Estero Bay is 
shown in Figure 3.4. The treated 
wastewater is released into unstressed, 
open-ocean waters at 35°23'11"N 
latitude and 120°52'29"W longitude. 
The effluent flows through a 27-in 
(0.69-m) diameter outfall that extends 
approximately 4,400 ft (1,341 m) in a 
northwesterly direction. The outfall terminates in a multi-port diffuser approximately 2,700 ft (827 m) 
from shore. The 170-ft (51.8 m) long diffuser lies at a water depth of 50 ft (15.2 m), measured relative to 
the mean lower low water (MLLW) datum. Twenty-eight of the 34 available diffuser ports are currently 
open. The remaining six ports can be made operational if the sustained discharge exceeds 6.60 MGD. 

Because of its location, the MBCSD discharge does not interfere with the maintenance of water quality 
and beneficial uses designated for Estero Bay (listed in Section 3.3 on Page 3-8). The discharge occurs in 
well-flushed, open coastal waters where re-entrainment or accumulation of effluent will not violate 
applicable water-quality standards, even if combined with pollutants from other sources. Intakes and 
outfalls from other publicly owned treatment works are distant from the MBCSD outfall. For example, 
water intake for the Morro Bay desalinization plant is from saltwater wells and not from the open ocean 
where the MBCSD discharge occurs. Similarly, surface discharge of water from the desalination plant, 
when it does occur, is far south of the MBCSD discharge point and does not add chemical loads to the 
ocean environment. 

3.5 POLLUTION PREVENTION PROGRAM 
The MBCSD’s Pollution Prevention Program aims to minimize the introduction of incompatible 
contaminants, such as pollutants and pesticides, into the treatment process. The NPDES permit requires 

 

 
Figure 3.4 Locations of the MBCSD Outfall and Monitoring 

Stations within Estero Bay 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-13 
 
 

 
Marine Research Specialists 2018 Annual Report 

an annual status report detailing efforts to comply with the requirements for a Pollution Prevention 
Program. This section serves as that report.  

Note, however, the City of Morro Bay has now contracted Carollo Engineers to revise the Pollution 
Prevention Program that will subsequently be submitted to the RWQCB for approval. The program 
revisions will update the industrial waste survey, provide the city with a public education plan, evaluate 
sources of residential, industrial and commercial discharges, and develop enforcement response plans for 
non-compliance and other emergency procedures. 

As in previous years, three aspects of pollution prevention were emphasized during 2018: public outreach, 
industrial-waste source control and identification, and monitoring of influent and effluent for industrial 
contaminants.  

3.5.1 Industrial Waste Survey 
During 2018, as in previous years, elevated levels of industrial pollutants were not found within the 
MBCSD wastewater stream. Instead, three decades of comprehensive monitoring demonstrates that 
effluent discharged from the MBCSD treatment plant consists of benign constituents typical of 
wastewater generated from domestic sources. In fact, based on analyses of past water usage, domestic 
sources contributed approximately 80% of the wastewater processed by the plant, with commercial 
businesses and government agencies contributing the remaining amount.  

However, this usage-based approach overestimates the influence of nondomestic sources on the treatment 
process. For example, a substantial portion of the water-use attributed to the government agencies is 
utilized for the irrigation of landscaping, sports fields, and agricultural uses and thus, would not be 
expected to flow into the collection system. These agencies include the City of Morro Bay, Morro Bay 
High School, the San Luis Coastal School District, Morro Elementary School, and the State Department 
of Parks (Morro Bay State Park). Additionally, the compounds added to the wastestream by both large 
commercial and government users are not particularly toxic to humans or aquatic organisms, and do not 
generally interfere with the treatment process. 

This general lack of chemical contaminates within the wastestream arises because the local economy 
within the MBCSD service area relies largely on tourism and commercial fishing, with no heavy industry 
or manufacturing of environmental significance. Nevertheless, beginning in 1999, a digital database has 
been used to catalogue business names, addresses, and contact information for all of the potential 
industrial users within the service area. This database has been used to quantify the comparatively low 
volume of influent derived from light industrial sources within the service area. For example, slightly 
more than 50 restaurants and an approximately equal number of hotels are found in the service area 
during any given year. 

The list of businesses in the database is adapted and updated regularly based on business license 
applications filed with the City of Morro Bay and input provided by the Cayucos Sanitary District. 
Businesses with no potential for industrial discharges, such as offices and retail stores, are classified 
separately from those with the potential for light-industrial discharge. Businesses that either do not 
generate wastewater at all, or discharge only domestic wastewater (e.g., theaters, beauty shops, and 
barbershops), are excluded from the industrial-discharge classification.  

The City of Morro Bay’s Source Control Program divides facility inspections into two classes: Class I 
light-industrial facilities and Class II food-service establishments, which constitute the majority of 
commercial businesses discharging to the collection system. During 2018, twelve Class I and fifty-seven 



Background City of Morro Bay/Cayucos Sanitary District 
3-14 Offshore Monitoring and Reporting Program 
 
 

 
2018 Annual Report Marine Research Specialists 

Class II facilities were inspected. Class I inspections emphasized compliance with the discharge 
requirements set out in the City’s Municipal Code, such as pre-treatment to maintain an acceptable pH 
range. Class II inspections emphasized the Best Management Practices (BMPs) for the disposal of fats, 
oils, and greases (FOG). During the Class II inspections, a FOG BMP handout was distributed along with 
“No Grease” stickers to be displayed above kitchen sinks to raise awareness and serve as a reminder of 
proper FOG disposal methods. The inspections themselves focused on determining the presence of grease 
traps or interceptors, and if present, whether they were properly cleaned and maintained. For 